

# New antiepileptic drugs

## A clinical overview

*Sameer A. Otoom, MD, PhD, Azhar S. Daoud, MD, FRCP.*

---

### ABSTRACT

After a gap of approximately 20 years, a new generation of antiepileptic drugs (AEDs) has recently been developed. More than 8 drugs have been licensed in at least one country during the 1990s. While lamotrigine, gabapentin, vigabatrin and oxcarbazepine are widely used in some countries, felbamate, topiramate, tiagabine, levetiracetam, and zonisamide are still used on a narrow scale. A feeling of optimism occurs after the development of these drugs, although only a small number of epileptic patients become free of seizures after the addition of these new AEDs to their regimen. Generally, the safety profile of the new AEDs is only slightly better than that of established drugs and their efficacy is strongly associated with the use of high doses. This article reviews new AEDs by studying their clinical pharmacological effects, mechanisms of action as antiepileptic agents, side effects, drug-drug interactions and the appropriate regimen of their use.

**Neurosciences 2004; Vol. 9 (3): 150-157**

---

**E**pilepsy remains poorly understood despite half a century of intensive investigation. Medical statistics show that epilepsy is the second most common neurological disorder after stroke. Medical treatment of epilepsy has improved to the point that approximately 75% of people diagnosed can have their seizures either reduced or entirely eliminated.<sup>1</sup> The most commonly prescribed form of treatment is daily medications. Effective treatment depends largely on the physician's ability to establish an accurate diagnosis and choose appropriate therapy based on the likelihood of clinical benefit as well as potential side effects. After the development of a new generation of antiepileptic drugs, clinicians started using these drugs as a monotherapy or as an add-on therapy. This review is designed to provide clinical information about these new antiepileptic drugs in a simple but comprehensive way in relation

to their use in epilepsy without overwhelming the reader with pure basic data.

**Therapeutic options.** There are several properties that are desirable in an AED. The agent should have a mechanism of action that provides a rational basis to control seizure activity when used alone or in combination with other AEDs. Also, there should be an increased tolerability and therapeutic index, such that dose-limiting toxicity and side effects, as seen with traditional AEDs will not be problematic. Lack of teratogenic potential is also desirable, since the care of females of childbearing age and during pregnancy is often challenging and requires further risk-versus-benefit considerations. Pharmaceutical properties, including multiple dosage formulations. Pharmacokinetic profiles that are simple and do not cause many drug interactions are desirable for

---

From the Departments of Clinical Pharmacology (Otoom) and Neurosciences (Daoud), Jordan University of Science and Technology and King Abdulla University Hospital, Irbid, *Jordan*.

Address correspondence and reprint request to: Dr. Azhar S. Daoud, Professor of Child Neurology, Chairman, Department of Neurosciences, Jordan University of Science and Technology, King Abdullah University Hospital, PO Box 2227, Irbid 21110, *Jordan*. Tel. +962 (2) 7200600 Ext. 42273. Fax. +962 (2) 7278119. E-mail: daoud@just.edu.jo

dosing and administration purposes. A summary of desirable AED properties, the mechanisms of action, efficacy, maintenance doses, drug interactions and common and serious adverse effects are summarized in **Tables 1-5**. The new AEDs that have recently been approved are a result of considerable research and development to overcome the problems and disadvantages of traditional AEDs.

**Lamotrigine (Lamictal, LTG).** Lamotrigine is useful as adjunctive therapy in both children and adults. It is also being used as monotherapy especially in patients not responding to the first line drugs. This drug was developed because it has an antifolic activity which was thought could block epileptic activity. However, the drug produces its antiepileptic effect by blocking voltage-dependent sodium channels, thus stabilizing presynaptic neuronal membranes and preventing the release of excitatory glutamate and aspartate.<sup>2</sup> After oral administration, LTG is well absorbed and 55% is bound to plasma protein. It has linear kinetics with an elimination half-life of approximately 25 hours. The liver extensively metabolizes it. The drug does not affect the metabolism of other AEDs, warfarin or oral contraceptive pills. Hepatic enzyme inducers such as phenobarbital, phenytoin and carbamazepine reduce LTG's half-life (to approximately 15 hours) and thus, higher doses are required when used concomitantly. On the other hand, hepatic enzyme inhibitors such as sodium valproate prolong its half-life (to approximately 60 hours), thus reduced doses are required if both drugs are used together. A pharmacodynamic interaction also exists between LTG and the 2 old antiepileptic drugs; valproate and carbamazepine. An LTG-valproate combination aggravates the tremor of valproate and LTG-carbamazepine combination aggravates the central nervous systems (CNS) adverse effects of carbamazepine.<sup>3</sup>

Lamotrigine is used in partial seizures with or without secondary generalization. It is used in tonic-clonic seizures as a first-line drug, and in refractory epilepsy as a second-line drug. Moreover, this drug was shown to be effective in primary generalized epilepsy including atonic, typical, atypical absences and myoclonic jerks.<sup>4</sup> Tolerance has not been observed to its anticonvulsant action. In children, LTG has the same efficacy in controlling seizures as in adults and is particularly beneficial in children with infantile spasm and Lennox-Gastaut syndrome.<sup>5</sup> When combined with sodium valproate, LTG has an enhanced efficacy in the management of generalized absence, myoclonic seizure or both. Additionally, when combined with vigabatrin, it has an increased efficacy in patients with partial seizures.<sup>2</sup>

The dose of LTG is 5/mg/kg/day when used with sodium valproate, 10/mg/kg/day when used alone

and 15/mg/kg/day when used with an enzyme inducer. The treatment should be titrated upward slowly over several weeks to reduce the incidence of adverse reactions especially skin rash, until reaching a maximum dose of 400 mg/day in 2 divided doses.<sup>4</sup> A drug concentration range of 1-4 mg/l was chosen arbitrarily for a clinical trial program, however, no clear correlation between plasma LTG levels and its efficacy or toxicity has been established. In addition to its use in epilepsy, clinical reports indicate that LTG is a useful drug in the treatment of trigeminal neuralgia secondary to multiple sclerosis<sup>6</sup> and in patients with bipolar disorders.<sup>7</sup>

The most common side effects of LTG are headache, dizziness, ataxia and diplopia. Sedation rarely occurs. Skin rash is the most common idiosyncratic adverse effect and occurs in 3-5% during the initial management with a higher incidence in those with higher initial dose and those taking sodium valproate concomitantly. The rash may subside spontaneously in mild cases without requiring drug withdrawal, however in some patients systemic symptoms may develop as malaise, arthralgia, myalgia, lymphadenopathy and eosinophilia.<sup>8</sup> Bullous erythema multiforme, Steven's-Johnson and Lyell's syndromes have been reported in less than 1% of the cases. Few fatalities due to disseminated intravascular coagulopathy and fulminant hepatic failure have been recorded. Moreover, clinical reports indicate that LTG can induce a systemic lupus erythematosus-like picture.<sup>9</sup> No evidence of teratogenicity has been reported.

**Vigabatrin (Sabril, VGT).** This drug increases the level of gamma-aminobutyric acid (GABA) by an irreversible inhibition of GABA transaminase, the enzyme that degrades GABA. This effect is proposed to be the mechanism of its antiepileptic activity.<sup>10</sup> The drug is rapidly absorbed after oral administration with minimal plasma protein binding and is excreted unchanged by the kidneys. Its short half-life (5-7 hours) is not related to its duration of action that exceeds 24 hours, therefore, monitoring the plasma concentration of VGT can not be used to predict the clinical response.<sup>11</sup> Vigabatrin has no known drug interaction other than a reduction in plasma concentration of phenytoin by 25% probably by decreasing its absorption. However, this interaction has no clinical significance.<sup>12</sup>

Vigabatrin is used as a second-line treatment in patients with resistant partial seizures with or without secondary generalization and as a first-line treatment in infantile spasm (West's syndrome).<sup>13</sup> It is also effective as a monotherapy in newly diagnosed adults with partial onset seizures and tonic-clonic seizures. The drug can worsen myoclonic jerks and generalized absence and precipitate status epilepticus. Tolerance to its antiepileptic activity may develop in one third of the

**Table 1** - Possible mechanisms of action of new AEDs.

AED	Mechanism of action
LTG	Blocking voltage-dependent sodium channels and decreasing the release of excitatory neurotransmitters
VGT	Irreversible inhibition of GABA transaminase
GBP	Inhibition of voltage-dependent sodium or calcium channels or binding to specific receptors
FBM	Inhibition of NMDA receptors or potentiating of GABA
TOP	Inhibition of sodium channels, inactivating kainate/AMPA receptors or potentiating GABA
OXC	Inhibit voltage-dependent sodium or calcium channels
ZNS	Inhibit voltage-dependent sodium channels or T-Type calcium channel
TGB	Inhibit reuptake of GABA into neurons and glial cells
LVT	Not established yet
LTG - Lamotrigine, VGT - Vigabatrin, GBP - Gabapentin, FBM - Felbamate, TOP - Topiramate, OXC - Oxcarbazepine, ZNS - Zonisamide, TGB - Tiagabine, LVT - Levetiracetam GABA - gamma-aminobutyric acid, NMDA - N-methyl-D-aspartate, AEDs - antiepileptic drugs	

**Table 3** - Efficacy of new AEDs against different types of seizures.

Partial/Secondarily generalized	Tonic-clonic	Absence	Myoclonic	LGS	Infantile spasm
LTG	LTG	LTG	LTG	LTG	LTG(?)
VGT	ZNS	FBM(?)	TOP	FBM	VGT
GBP	TOP			VGT(?)*	TOP
FBM	OXC			TOP	
OXC	VGT(?)				
TOP	FBM				
TGB	LVT				
ZNS					
LVT					
LTG - Lamotrigine, VGT - Vigabatrin, GBP - Gabapentin, FBM - Felbamate, TOP - Topiramate, OXC - Oxcarbazepine, ZNS - Zonisamide, TGB - Tiagabine, LVT - Levetiracetam AEDs - antiepileptic drugs LGS - Lennox-Gastaut syndrome, (?) - may be effective, *VGT - may make myoclonic seizure in LGS worse					

**Table 2** - Drug interaction of new AEDs.

Added AED	PB	PHT	CBZ	VPA	ESM	
LTG	N	N	N	N	N	
VGT			N	N	N	
GBP	N	N	N	N	N	
FBM	?				?	
OXC						
ZNS					?	
LVT						
	LTG	VGT	GBP	FBM	OXC	ZNS
PB		N	N			
PHT		N	N			
CBZ		N	N			
VPA		N	N	N	N	?
ESM	N	N	N	?	?	?
LVT						
LTG - Lamotrigine, VGT - Vigabatrin, GBP - Gabapentin, FBM - Felbamate, OXC - Oxcarbazepine, ZNS - Zonisamide, LVT - Levetiracetam, PB - Phenobarbital, PHT - Phenytoin, CBZ - Carbamazepine, VPA - Valproate, ESM - Ethosuximide, N - no interaction, - increased level, – decreased level, ? - not enough data AEDs - antiepileptic drugs						

**Table 4** - Maintenance doses of new AEDs.

AED	Dosage Form	Adults (mg)	Children
LTG	Tablets 25, 50, 100, 200 mg Dispersible Tablets 5 mg	A. 200 B. 500 C. 800	A. 5 (mg/kg/day) B. 10 (mg/kg/day) C. 15 (mg/kg/day)
VGT	Tablets 500 mg Powder 500 mg/sachet	2000-3000	80-100 (mg/kg/day)
GBP	Capsule 100, 300, 400 mg Tablets 600, 800 mg	1200-2400	900 mg (Weight 26-36 Kg) <sup>†</sup>
FBM	Tablets 400, 600 mg Oral Suspension 600 mg/5ml	1800-4800	30-45 (mg/kg/day)
TOP	Tablets 25, 50, 100, 200 mg Sprinkle Cap 15, 25, 50 mg	200-1000	3-10 (mg/kg/day)
OXC	Tablets 150, 300, 600 mg Oral Suspension 300 mg/5ml	900-2400	10-30 (mg/kg/day)
ZNS	Two-piece hard gelatin Capsule, 100 mg	200-500	N
TGB	Tablets 5, 10, 15 mg	30-60	*
LVT	Tablets 250, 500, 1000 mg	1000-3000	*
LTG - Lamotrigine, VGT - Vigabatrin, GBP - Gabapentin, FBM - Felbamate, TOP - Topiramate, OXC - Oxcarbazepine, ZNS - Zonisamide, TGB - Tiagabine, LVT - Levetiracetam, AEDs - antiepileptic drugs, A - when LTG is used with valproate B - when LGS is used as monotherapy C - when LTG is used with enzyme inducer * - not recommended in children under 12 years N - not enough data <sup>†</sup> - based on the British National Formulary (BNF) March, 2003			

**Table 5** - Common adverse effects of new AEDs.

AED	Adverse effects
LTG	Headache, dizziness, rash, *erythema multiforme, *Steven-Johnson syndrome
VGT	Sedation, weight gain, *depression, *psychosis, *retinal toxicity
GBP	Drowsiness, dizziness, ataxia, gastrointestinal upset
FBM	Headache, nausea, vomiting, weight loss, anorexia, insomnia, *aplastic anemia, *hepatotoxicity
TOP	Confusion, slurred speech, fatigue, sedation, *renal stones, *weight loss, *metabolic acidosis
OXC	Diplopia, headache, dizziness, vomiting, ataxia
ZNS	Sedation, headache, dizziness, *renal stone
TGB	Dizziness, sedation, confusion
LVT	Sedation, fatigue, incoordination, psychosis
LTG - Lamotrigine, VGT - Vigabatrin, GBP - Gabapentin, FBM - Felbamate, TOP - Topiramate, OXC - Oxcarbazepine, ZNS - Zonisamide, TGB - Tiagabine, LVT - Levetiracetam, AED - antiepileptic drug, *serious adverse effect	

cases. Treatment is started with small doses of 250-500 mg/day and increased slowly over several weeks to allow tolerance to sedation induced by the drug. If the patient developed agitation or thought disorder, the drug should be withdrawn. Most patients have their best response at 2-3 gm daily, and the dose should be less in patients with creatinine clearance less than 35 ml/min. In this case, the dose should be tapered off over 3-4 weeks otherwise increased seizures and even psychosis can occur.<sup>14</sup> In children, the initial dose is 50 mg/kg/day with a gradual increase according to response up to 80-100 mg/kg/daily. Patients with infantile spasm may require up to 100 mg/kg/day or even more. Central nervous system effects (sedation, dizziness and headache) are the most common adverse effects particularly when the dose is high, these symptoms are frequently self-limiting. Change in mood, agitation, ill-temper and disturbed behavior may develop in 10% of the patients. This drug should not be prescribed in patients with a history of behavioral disturbances or severe depression.<sup>15</sup> Visual function deficits of the central retina have been identified in approximately 20-40% of patients receiving VGT.<sup>16</sup> Vigabatrin associated retinal toxicity is diffuse inducing subtle central visual defects.<sup>17</sup> It can be asymptomatic and irreversible. This requires a clinical examination by perimetry and electroretinogram (ERG) to screen for this adverse event.<sup>16</sup> Cognitive impairment does not occur but weight gain has been reported. This drug is teratogenic in animal models manifested as an

increase in the incidence of fetal cleft palate and so its use in pregnancy is not recommended.<sup>12</sup>

**Gabapentin (Neurontin, GBP).** This drug is an amino acid,<sup>18</sup> a GABA analogue that was shown to be inactive at GABA receptors. Its mechanism of action is unclear, however, it is postulated that its antiepileptic activity may be related to inhibition of sodium channels, calcium channels or binding to specific receptors in the brain.<sup>19</sup> Gabapentin is rapidly absorbed from the gastrointestinal tract via the amino acid transport system. It is not metabolized by the liver, not bound to plasma protein and is excreted unchanged by the kidneys with an elimination half-life of 5-7 hours. No clinically important interactions with other drugs have been reported to date. It does not affect hepatic enzymes and does not affect the plasma concentration of other AEDs; warfarin and oral contraceptive pills. This characteristic gives the drug an advantage when drug interaction is a troublesome. Its renal elimination is reduced by 12% if given with cimetidine.<sup>20</sup>

Gabapentin is used as a second-line therapy of partial seizures with or without secondary generalization and in tonic-clonic seizures. No tolerance to its antiepileptic effect has been reported. In adult patients with monotherapy, the initial dose is 300 mg/day with a daily increment increase of 300 mg reaching a dose of 1200-2400 mg/day in refractory epilepsy. In polytherapy, a slower titration is required with a weekly increase of 300 mg. The drug should be given thrice daily in most patients due to its short half-life, and the dose should be reduced in patients with renal impairment.<sup>21</sup> Plasma concentration measurement is unnecessary because it has a short elimination half-life with a wide therapeutic ratio. Recent clinical reports indicate that GBP can be a potential agent in the treatment of chronic pain in spinal cord injury,<sup>22</sup> cluster headache,<sup>23</sup> painful peripheral neuropathy, and acute mania.<sup>24</sup> This drug is well tolerated with drowsiness being the most frequent side effects. Other adverse effects include sedation, fatigue, ataxia, tremor, dizziness, gastrointestinal upset and weight gain. It has not been associated with idiosyncratic reactions or teratogenic effects.<sup>25</sup>

**Felbamate (Felbatol, FBM).** This drug is related structurally but not functionally to the anxiolytic meprobamate. It was licensed in the USA in 1993 for the treatment of refractory epilepsy in adults and Lennox-Gastaut syndrome in children, but the appearance of aplastic anemia and hepatotoxicity limits its use. The exact mechanism of its action in epilepsy is not clear, but it may produce its antiepileptic activity by inhibitory action on voltage-dependent sodium channels, potentiating GABA response at the GABA receptor, as well as, inhibition of the excitatory N-methyl-D-aspartate

(NMDA) receptors and potentiation of the inhibitory GABA response.<sup>26</sup>

The drug is rapidly absorbed from the gastrointestinal tract with plasma protein binding of 22-36% and it undergoes hepatic metabolism with an elimination half-life of 15-23 hours. Felbamate increases the plasma concentrations of phenytoin by 20% and of sodium valproate by 50% and reduces the plasma carbamazepine concentration by 20-25% but with an increase of its metabolite 10,11-epoxy-carbamazepine.<sup>20</sup> While enzyme-inducing AEDs particularly carbamazepine and phenytoin reduce the half-life and plasma concentration of FBM, liver enzyme inhibitors such as valproate increases its level. The drug decreases the effect of concomitant low dose oral contraceptive pills which, is manifested clinically as break through bleeding.<sup>27</sup>

Felbamate has a broad spectrum of action, but due to its serious adverse effects, it is now recommended as a last resort for patients with refractory epilepsy particularly those with Lennox-Gastaut syndrome. The risks of the drug should be explained to the patients and consent to treatment should be obtained. The recommended initial dose is 400 mg/day with weekly upward titration of 400 mg/day up to 1200 mg/day in 2-3 divided doses, then an increase by 600 mg/day each week until seizure control is achieved or adverse effects develop. Maintenance dose range is from 1800-4800 mg/day. It is recommended to have a weekly, or a biweekly complete blood count and liver function tests in addition to a base-line measurement prior to initiation of FBM therapy. In children with Lennox-Gastaut syndrome or between the age of 2-14 years, the initial dose is 15 mg/kg/day and the maintenance dose is 30-45 mg/kg/day in 3 or 4 doses.<sup>28</sup>

Adverse effects occur in half of patients receiving FBM, most commonly neurological (insomnia, headache, dizziness, diplopia and ataxia) and gastrointestinal (anorexia, nausea and vomiting). Weight loss was also reported. The major problem is the development of aplastic anemia and hepatotoxicity that could be fatal. Recently, the use of FBM and VGT in children is limited because of specific idiosyncratic adverse effects.<sup>16</sup> The incidence of these adverse effects being one in 3600-5000 for FBM and one in 24000-34000 for VGT.<sup>29</sup>

**Topiramate (Topamax, TOP).** Topiramate is used as an adjunctive for partial and generalized seizures in adults and children (more than 2 years of age). It is also useful as adjunctive therapy in the treatment of Lennox-Gastaut syndrome and infantile spasm. This drug is a sulfurated fructose which has a weak inhibitory action to carbonic anhydrase not related to its antiepileptic activity. Its mechanism of action is believed to involve blocking of sodium

channels, inactivating the kainate/AMPA (2-amino-3-(3-hydroxy-5-methylisoxazol-4-yl) propionic acid-type glutamate receptors or increasing the inhibitory action of GABA by acting on a unique modulatory position.<sup>30</sup> It has linear pharmacokinetics with low plasma protein binding and a half-life of approximately 21 hours. Its elimination is decreased in severe renal or hepatic diseases. In some patients, TOP reduces the plasma clearance of phenytoin aggravating its toxicity. In addition, it reduces ethinylestradiol concentration in women receiving oral combined contraceptive pills. Hepatic enzyme-inducers AEDs reduce TOP concentration by increasing its metabolism.<sup>12,31</sup>

Topiramate is used as a second-line drug in patients with partial seizures with or without secondary generalization, especially refractory ones. It can also be used in primary generalized tonic-clonic seizures and in patients with Lennox-Gastaut syndrome. Tolerance to its anticonvulsant effect is not evident, yet.<sup>30</sup> Monitoring TOP's concentration is not needed during routine treatment. An initial dose of 25 mg once daily is advised with an increase of 25 mg/day every 2 weeks up to 200 mg/day, then 50 mg/day each week until control of seizures is achieved or side effects develop. A dose of 200-600 mg/day is usually recommended although some patients require higher (up to 1000 mg) doses to control their seizures. The dose in children is 3-10 mg/kg/day.

The most adverse effects are CNS related and usually transient. Those include: confusion, ataxia, slurred speech, dizziness, poor concentration, fatigue, sedation and cognitive impairment. Moreover, weight loss, taste disorders, visual disorders and psychotic symptoms have been reported.<sup>15</sup> The inhibition of carbonic anhydrase enzyme by TOP may be responsible for the development of paresthesia and nephrolithiasis in 1-2% of patients taking this drug. The development of nephrolithiasis is increased in patients who use TOP and have a history of renal stones, receiving calcium or vitamin C supplements.<sup>32</sup> Patients taking TOP should be advised to increase fluid intake in order to reduce the risk of stone formation. In animal studies, high doses of TOP were teratogenic, so it is best avoided in pregnancy.

**Oxcarbazepine (Trileptal, OXC).** This drug is a 10-keto analogue of carbamazepine. One-third of the patients who are hypersensitive to carbamazepine have cross sensitivity to OXC. Its mechanism of action is similar to carbamazepine, which involves blocking of voltage-dependent sodium channels. Oxcarbazepine is a pro-drug that is converted rapidly in the liver to the active moiety 10-11dihydro-10-hydroxy carbamazepine.<sup>33</sup> It has a 40% plasma protein binding and eliminated mostly by the kidney with a half-life of 8-10 hours. This drug has less autoinduction properties than

carbamazepine. Unlike carbamazepine, it does not affect the metabolism of other AEDs and has no inhibitory interaction with dextropropoxyphene and erythromycin, which is observed with the use of carbamazepine. However, it reduces the levels of ethinylestradiol and levonorgestrel, which may reduce their efficacy as contraceptive agents.<sup>34</sup>

Oxcarbazepine has similar efficacy and indications to its parent drug carbamazepine. It has fewer side effects than carbamazepine and phenytoin with equal efficacy and is used in patients older than 4 years of age. It is used successfully in partial seizures with or without secondary generalization. Similar to carbamazepine, it has no effect and may worsen absences and myoclonic seizures.<sup>35</sup> Studies suggest that the drug has the same efficacy in children compared with adults. An initial dose of 300 mg/day is indicated with an increase of 300 mg/day weekly reaching a daily dose of 900-2400 mg in 3 divided doses. In children over 3 years, an initial dose of 10 mg/kg/day is recommended, increased gradually to approximately 30 mg/kg/day as a maintenance dose. Clinical reports indicate that OXC may be used in the treatment of trigeminal neuralgia and affective disorders.<sup>36</sup>

Adverse effects of OXC are less than carbamazepine and mostly related to the CNS. Those include: drowsiness, dizziness, headache, diplopia, nausea, vomiting, and ataxia.<sup>37</sup> Allergic skin rash is less common than carbamazepine but hyponatremia secondary to the increase in the production of ADH is asymptomatic in most patients. Hepatotoxicity and blood dyscrasia are not noticed with the use of OXC. Although teratogenic in animal models, there is no evidence for this effect in humans.<sup>38</sup>

**Zonisamide (Zonegran, ZNS).** This drug is a sulfonamide analogue with unknown mechanism of action in the treatment of epilepsy. However, blocking of sodium channels or T-type calcium channels was proposed.<sup>39</sup> It is well absorbed orally with a long half-life (55-68 hours) allowing once daily dosing. It is less than 50% protein bound and undergoes liver metabolism. This drug is used as a second-line treatment for patients with partial seizure with or without secondary generalization. It is also used in tonic-clonic seizures. Recommended doses are between 200-500 mg/day, although some patients may require doses outside this range. The recommended initial dose for most patients is 100 mg once daily, titrating upward every 2 weeks in 100 mg/day incremental steps until seizure control is achieved or side effects develop.<sup>40</sup>

Zonisamide does not effect the levels of carbamazepine, barbiturates or valproate, but increases the plasma concentration of phenytoin by approximately 10-15%. Liver enzyme inducer AEDs increase the metabolism of ZNS. Based on this, higher ZNS doses may be necessary during

co-administration with these AEDs.<sup>41</sup> Side effects of ZNS are mostly CNS related. They include dizziness, drowsiness, headaches, sedation and anorexia. Other side effects include: nausea and vomiting, weight loss, skin rashes, irritability, impaired concentration and fatigue. Although rare (0.2-1.9%), the main limiting factor in its use is the development of renal stones.<sup>42</sup> Zonisamide is contraindicated in patients with allergies to sulfonamides or related sulfa drugs. This drug should be used with caution in patients with hepatic and renal impairment since it is eliminated by the liver and kidneys.

**Tiagabine (Gabitril, TGB).** This drug produces its antiepileptic action by increasing the availability of GABA in the CNS. Tiagabine is indicated as adjunctive treatment in partial and secondarily generalized seizures. This mechanism is achieved by inhibition of GABA reuptake in neurons and glial cells by binding to a GABA transporter known as GAT-1.<sup>43</sup> It is rapidly absorbed after oral administration with bioavailability that approaches 100% and half-life of 5-9 hours. It undergoes hepatic metabolism without formation of active metabolites. Elimination in children is faster than adults.<sup>44</sup> The drug does not affect the serum level of phenytoin, carbamazepine or other lipid-soluble drugs such as warfarin but decreases the serum level of valproate by 10%. However, this effect is not clinically significant. The starting dose is 7-15 mg/day in 3 doses titrating upward by 5-15 mg/day each week up to 30-60 mg/day.<sup>45,46</sup> This drug is not recommended for children under 12 years. The adverse effects are mainly CNS related and include: tremor, dizziness, sedation, somnolence, confusion, irritability and depression. Most side effects can be minimized by slower dose titration. There has been no reported severe idiosyncratic reaction with tiagabine. There is no evidence for its teratogenicity in animal models or human studies.<sup>47,48</sup>

**Levetiracetam (Keppra, LVT).** It is a pyrrolidone derivative with a chemical name alpha-ethyl-2-oxo-1-pyrrolidone acetamide,<sup>49</sup> bioavailability of this drug reaches up to 95% and it does not bind to proteins in the plasma, its half life is 6-8 hours, it is partly hydrolyzed in the blood into inactive metabolites, 66% of the drug secreted in the urine unchanged, and its therapeutic monitoring range is 20-60 mg/liter.<sup>16</sup> Dosage adjustment and extra attention are necessary in patients with decreased renal function.<sup>16</sup>

Levetiracetam is effective as an add-on therapy for partial epilepsy, especially refractory types, in a dose range of 1000-3000mg, this drug does not need titration to the dose but clinical observation will judge the dosing schedule, it is effective in 500mg, 1000mg, or 1500 twice daily,<sup>50-52</sup> and it can be taken with or without food. The main side effects are susceptibility to infection, rhinitis, or flu-like symptoms, sedation, fatigue, incoordination,

psychosis, anemia and leukopenia, and there is no known drug interactions with LVT.<sup>53</sup> Data regarding LVT use in children, elderly and pregnancy is incomplete.<sup>16</sup>

**Treatment strategy.** Despite the advances in drug development, 20-40% of patients with epilepsy are not adequately treated. The common reasons for inadequate treatment include: incorrect diagnosis, inappropriate drug selection, when long-term AED treatment is not optimal or the patient is not responsive to the AED regimen, or both.

Ideally, the goal of therapy is to develop a therapeutic regimen eliminating all seizures with no side effects, resulting in the best possible quality of life for the patient. Accurate classification of seizure type and consideration of precipitating factors, etiology, age of onset, family history and interictal EEG abnormalities are crucial to the proper diagnosis of seizures and prognosis with therapy. Early, accurate and complete diagnosis and effective treatment is necessary for maximum seizure control. With successful, comprehensive treatment, the optimal quality of life goals can be achieved.

Monotherapy with AEDs should always be attempted first in treatment-naïve patients as the advantages include avoidance of drug-drug interactions, fewer adverse drug reactions, easier administration and decreased cost. Older AEDs that are FDA-approved as monotherapy include: carbamazepine, phenobarbital, phenytoin and valproate. These agents have been used extensively for many years. Many patients have been successfully treated with these older agents, however, the percentage of patients that remain seizure-free decreases overtime. Within the last decade several new agents have been developed for the treatment of seizures. Most of these new agents are currently FDA approved as add-on (adjunctive) therapy only. These agents include: GBP, LTG, TPM, FBM, TGB, ZON, OXB and LVT. Oxcarbazepine and FBM also have specific monotherapy indications. Compared to standard AEDs, these newer agents generally offer more favorable pharmacokinetic and side effect profiles, and may prove to be useful as monotherapy for multiple seizure types. However, they are expensive and have not been used as extensively.

**Acknowledgments.** The authors like to thank Ruba Al-Roussan, and Raedah Swaidan for their help in preparing the manuscript.

## References

- Beghi E, Musicco M, Viani F, Bordo B, Hauser WA, Nicolosi A. A randomized trial on the treatment of the first epileptic seizure. Scientific background, rationale, study design and protocol. First Seizure Trial Group (FIRST Group). *Ital J Neurol Sci* 1993; 14: 295-301.
- Goa KL, Ross SR, Chrisp P. Lamotrigine: a review of its pharmacological properties and clinical efficacy in epilepsy. *Drugs* 1993; 46: 152-176.
- Garnett WR. Lamotrigine: pharmacokinetics. *J Child Neurol* 1997; 12 Suppl 1: S10-S15.
- Lima JM. The new drugs and the strategies to manage epilepsy. *Curr Pharm Des* 2000; 6: 873-878.
- Culy CR, Goa KL. Lamotrigine. A review of its use in childhood epilepsy. *Paediatr Drugs* 2000; 2: 299-330.
- Leandri M, Lundardi G, Inglesse M, Messmer-Uccelli M, Mancardi GL, Gottlieb A, et al. Lamotrigine in trigeminal neuralgia secondary to multiple sclerosis. *J Neurol* 2000; 247: 556-558.
- Ballasiotes AA, Skaer TL. Use of lamotrigine in a patient with bipolar disorder and psychiatric comorbidity. *Clin Ther* 2000; 22: 1146-1148.
- Natsch S, Hekster YA, Keyser A, Deckers CL, Meinardi H, Renier WO. Newer anticonvulsant drugs: role of pharmacology, drug interactions and adverse reactions in drug choice. *Drug Saf* 1997; 17: 228-240.
- Sarzi-Puttini P, Panni B, Cazzola M, Muzzupappa S, Turiel M. Lamotrigine-induced lupus. *Lupus* 2000; 9: 555-557.
- French JA. Vigabatrin. *Epilepsia* 1999; 40 Suppl 5: S11-S16.
- Tomson T, Johannessen SI. Therapeutic monitoring of the new antiepileptic drugs. *Eur J Clin Pharmacol* 2000; 55: 697-705.
- Sabers A, Gram L. Newer anticonvulsants: comparative review of drug interactions and adverse effects. *Drugs* 2000; 60: 23-33.
- Chiron C, Dulac O, Beaumont D, Palacios L, Pajot N, Mumford J. Therapeutic trial of vigabatrin in refractory infantile spasms. *J Child Neurol* 1991; Suppl 2: S52-S59.
- Ylinen A, Salmenpera T, Mumford JP, Riekkinen PJ. Long-term treatment with vigabatrin - 10 years of clinical experience. *Seizure* 1999; 8: 181-183.
- Ben-Menachem E. New antiepileptic drugs and non-pharmacological treatments. *Curr Opin Neurol* 2000; 13: 165-170.
- Deckers CLP, Knoester PD, de Haan GJ, Keyser A, Renier WO, Hekster YA. Selection Criteria for the Clinical Use of the Newer Antiepileptic Drugs. *CNS Drugs* 2003; 17: 405-421.
- Hosking SL, Hilton EJ. Neurotoxic effects of GABA-transaminase inhibitors in the treatment of epilepsy: ocular perfusion and visual performance. *Ophthalmic Physiol Opt* 2002; 22: 440-447.
- Porter RJ, Meldrum BS. Antiepileptic drugs. In: Katzung B, editor. Basic and Clinical Pharmacology. 7th ed. Stanford (CN): Appleton and Lange; 1998. p. 386-409.
- Miller NR, Johnson MA, Paul SR, Girkin CA, Perry JD, Endres M, et al. Visual dysfunction in patients receiving vigabatrin: clinical and electrophysiologic findings. *Neurology* 1999; 53: 2082-2087.
- Schachter SC. Review of the mechanisms of Action of Antiepileptic Drugs. *CNS Drugs* 1995; 4: 469-477.
- Perucca E. The clinical pharmacokinetics of the new antiepileptic drugs. *Epilepsia* 1999; 40 Suppl 9: S7-S13.
- Anhut H, Ashman P, Feuerstein TJ, Sauermann W, Saunders M, Schmidt B. Gabapentin (Neurontin) as add-on therapy in patients with partial seizures: a double-blind, placebo-controlled study. The International Gabapentin Study Group. *Epilepsia* 1994; 35: 795-801.
- Kapadia NP, Harden N. Gabapentin for chronic pain in spinal cord injury: a case report. *Arch Phys Med Rehabil* 2000; 81: 1439-1441.
- Ahmed F. Chronic cluster headache responding to gabapentin: a case report. *Cephalalgia* 2000; 20: 252-253.
- McElroy SL, Keck PE Jr. Pharmacologic agents for the treatment of acute bipolar mania. *Biol Psychiatry* 2000; 48: 539-557.

26. Morris GL. Gabapentin. *Epilepsia* 1999; 40 Suppl 5: S63-S70.
27. Brown WM, Aiken SP. Felbamate: clinical and molecular aspects of a unique antiepileptic drug. *Crit Rev Neurobiol* 1998; 12: 205-222.
28. Elger CE, Bauer J. New antiepileptic drugs in epileptology. *Neuropsychobiology* 1998; 38: 145-148.
29. Sachdeo R, Kramer LD, Rosenberg A, Sachdeo S. Felbamate monotherapy: controlled trial in patients with partial onset seizures. *Ann Neurol* 1992; 32: 386-392.
30. Pellock JM. Felbamate. *Epilepsia* 1999; 40 Suppl 5: S57-S62.
31. Gatti G, Bonomi I, Jannuzzi G, Perucca E. The new antiepileptic drugs: pharmacological and clinical aspects. *Curr Pharm Des* 2000; 6: 839-860.
32. Garnett WR. Clinical pharmacology of topiramate: a review. *Epilepsia* 2000; 41 Suppl 1: S61-S65.
33. Takhar J, Manchanda R. Nephrolithiasis on topiramate therapy. *Can J Psychiatry* 2000; 45: 491-493.
34. White HS. Comparative anticonvulsant and mechanistic profile of the established and newer antiepileptic drugs. *Epilepsia* 1999; 40 Suppl 5: S2-S10.
35. Eadie MJ. Formation of active metabolites of anticonvulsant drugs. A review of their pharmacokinetic and therapeutic significance. *Clin Pharmacokinet* 1991; 2: 27-41.
36. Grant SM, Faulds D. Oxcarbazepine. A review of its pharmacology and therapeutic potential in epilepsy, trigeminal neuralgia and affective disorders. *Drugs* 1992; 43: 873-888.
37. Tecoma ES. Oxcarbazepine. *Epilepsia* 1999; 40 Suppl 5: S37-S46.
38. Shorvon S. Oxcarbazepine: a review. *Seizure* 2000; 9: 75-79.
39. Jensen PK, Gram L, Schmutz M. Oxcarbazepine. *Epilepsy Res Suppl* 1991; 3: 135-140.
40. Oommen KJ, Mathews S. Zonisamide: a new antiepileptic drug. *Clin Neuropharmacol* 1999; 22: 192-200.
41. Leppik IE. Zonisamide. *Epilepsia* 1999; 40 Suppl 5: S23-S29.
42. Mimaki T. Clinical pharmacology and therapeutic drug monitoring of zonisamide. *Ther Drug Monit* 1998; 20: 593-597.
43. Perucca E. The new generation of antiepileptic drugs: advantages and disadvantages. *Br J Clin Pharmacol* 1996; 42: 531-543.
44. Meldrum BS, Chapman AG. Basic mechanisms of gabitril (tiagabine) and future potential developments. *Epilepsia* 1999; 40 Suppl 9: S2-S6.
45. Schachter SC. A review of the antiepileptic drug tiagabine. *Clin Neuropharmacol* 1999; 22: 312-317.
46. Loiseau P. Review of controlled trials of gabitril (tiagabine): a clinician's viewpoint. *Epilepsia* 1999; 40 Suppl 9: S14-S19.
47. Schmidt D, Gram L, Brodie M, Kramer G, Perucca E, Kalviainen R et al. Tiagabine in the treatment of epilepsy - a clinical review with a guide for the prescribing physician. *Epilepsy Res* 2000; 41: 245-251.
48. Schachter SC. Tiagabine. *Epilepsia* 1999; 40 Suppl 5: S17-S22.
49. Gower AJ, Noyer M, Verloes R, Gobert J, Wulfert E. ucb L059, a novel anti-convulsant drug: pharmacological profile in animals. *Eur J Pharmacol* 1998; 353: 191-203.
50. Brodie MJ, French JA. Role of levetiracetam in the treatment of epilepsy. *Epileptic Disord* 2003; 5 Suppl 1: S65-S72.
51. Arroya S, Crawford P. Safety profile of levetiracetam. *Epileptic Disord* 2003; 5 Suppl 1: S57-S63.
52. Radtke RA. Pharmacokinetics of levetiracetam. *Epilepsia* 2001; 42 Suppl 4: 24-27.
53. Lownstein DH. Seizures and epilepsy. In: Braunwald E, Fauci AS, Kasper D, Hauser S, Longo D, Jameson J, editors. *Harrison's Principles of Internal Medicine*. 15th ed. New York (NY): McGraw Hill; 2001. p. 2354-2369.